FRONT SUSPENSION

14 - Includes Items 5 - 12 and 15

42 - Includes ltems 4 -7, 11 - 12 and 43

46 - Includes Items 5-7, 11 - 12 and 43 5 f
3 ﬁ

Part of
Frame

Ref Fsp 9

Page M-1 Service Parts Manual



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70515-G01 FRONT AXLE ..ottt ettt e e e e e ae s 1
2
3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)......ccccccc.... 1
4 * SPINDLE (DRIVER SIDE) ...oeiiiiiiiiiiii et 1
5 16623-G1 BEARING ..ottt 2
6 10389-G3 GREASE FITTING, STRAIGHT ... 1
7 25146-G1 GREASE SEAL. ... 1
8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) ................ 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG....ceveiiiiiiiiiee it 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ......c.ooiieeiiiiiiee e 2
11 12093-G1 SLOTTED NUT, 1 - 14 oo 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..eeeeieiiiiieei ettt 1
13
14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............. 1
15 * SPINDLE (PASSENGER SIDE)......cciiiiiiiiiiiiiieiie e 1
16
17 12091-G2 SPINDLE CAP ..ottt 2
18
19 01040-G0O1 BOLT, 1/2 - 13 X 5" LG .oeeee ettt 2
20 00571-G5 WASHER, L/2" Lo 4
21 70328-G01 KING PIN TUBE ...ttt 2
22 16982-G1 THRUST WASHER, 7/8" ..ottt 2
23 14390-G6 LOCK NUT, 1/2 - 13 ..ottt 2
24
25
26 70630-G01 SHOCK ABSORBER........co ottt 2
27 10435-G1 SHOCK ABSORBER WASHER .......cccoiiiiiii e, 8
28 10194-G1 RUBBER BUSHING ..ottt ettt 8
29 00532-G6 NUT, 3/8 - 24 ettt 4
30 70509-G01 SHOCK ABSORBER BOOT ....uiiiiiiiiiiiiiiiiiiieiiin e 2

Service Parts Manual




FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 31539-G1 WIRE TIE .o 4
32
33 70422-G01 | LEAF SPRING (HEAVY DUTY) ..o iviieooeeeeeeseseeeeeeeeeeeesee s 2
34 70163-G02 | SPRING PLATE ....ooiviiveeeoeeeeeoeeeeeeeeeee e se e enee e 4
35 00463-G6 BOLT, 7/16 = 14 X L 3/4" LG ..o 6
36 00734-G1 LOCK NUT, 7/16 = 14 ..o 12
37 00463-G6 BOLT, 7/16 = 14 X L 3/4" LG ..o 6
38
39 74255-G01 | WINCH RECEIVER .....cooovioeieoeeeeeeeeeeeeeeee e 1
40
41
42 70535-G02 | SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 7, 11 - 12, 43) (ST SPORT) ....eoevoieeieeeeeeee e, 1
43 72590-G01 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 10, 44) (ST SPORT)........... 1
44 * SET SCREW, 1/2 - 20 X 2" LG u.eovoeoeeeeeeeeseeeee e, 4

45

46 70534-G02 | SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 5 - 7, 11 - 12, 15, 43) (ST SPORT) w...veveiveeeeeeeeeeeeerenenn. 1

Page M-3 Service Parts Manual



